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	PLEASE NOTE:  
1. State PDMP checked in last month to confirm no other contraindicated medications (i.e. benzodiazepines, other opioids) 
2. Urinary drug screen (UDS) done in last year to confirm no other contraindicated illicit or prescribed drugs are being used (i.e. cocaine, benzodiazepines etc.) These are required to process this request.
3. This criteria for use refers to the prescribing of opioids for chronic pain outside of active cancer treatment, palliative care, and end-of-life care.

	Exclusion Criteria

	Patients should NOT receive an opioid ≥ 50 mg MEDD if any of the following criteria are met.
· Patient is not opioid-tolerant, defined as taking less than or equal to 60 mg of oral morphine daily, 20 mg of oral methadone daily, 30 mg of oral oxycodone daily, 8 mg of oral hydromorphone daily, or an equianalgesic dose of another opioid, for less than one week due to intolerance. 
· Hypersensitivity to opioids or cross-hypersensitivity to opioids in the same class (e.g. Phenanthrenes: morphine, hydromorphone, oxymorphone, hydrocodone, oxycodone, codeine, buprenorphine, nalbuphine, and butorphanol).
· Patient has a contraindication to opioids (e.g. significant respiratory depression, acute or severe bronchial asthma or hypercarbia, or known or suspected paralytic ileus).

	Inclusion Criteria

	Patients must meet ALL of criteria listed below to receive a prescription for opioid ≥ 50 mg MEDD.
· Patient is followed by a VA or VA-contracted provider for management of opioid therapy.
· Patient has trialed nonopioid medications and nonpharmacologic treatment modalities such as exercise, battlefield acupuncture and cognitive behavioral therapy (CBT).1  
· Clinician reviews the patient’s history of controlled substance prescriptions using state prescription drug monitoring program (PDMP) data before starting opioid therapy and at the least annually during opioid therapy for chronic pain.[footnoteRef:1] [1:  Deborah Dowel, Tamara M. Haegerich, and Roger Chou, “CDC Guideline for Prescribing Opioids for Chronic Pain” Morbidity and Mortality Weekly Report (MMWR). Center for Disease Control and Prevention (U.S. Department of Health and Human Services, 2016)] 

· Clinician uses urine drug screening (UDS) before starting opioid therapy and consider urine drug testing at least annually to assess for prescribed medications as well as other controlled prescription drugs and illicit drugs.1 
· Clinician completes the informed consent process specified in VHA Handbook 1004.01 and the patient, or surrogate, signs the nationally standardized informed consent form titled “Consent for Long-Term Opioid Therapy for Pain” available through iMedConsentTM. 
Note: Clinicians are responsible for completing nationally standardized opioid pain care agreements (OPCAs) referred to as Patient-Provider Agreements (PPAs) when required by FDA Opioid Risk Evaluation and Mitigation Strategy (REMS) programs.[footnoteRef:2],[footnoteRef:3] [2:  VHA Handbook 1004.05 iMedCONSENT (Washington, DC: Department of Veteran Affairs, 2009). ]  [3:  Robert A. Petzel. VHA Directive 1005 Informed consent for long-term opioid therapy for pain. (Washington, DC: Department of Veteran Affairs, 2014).] 

· Patient shows signs of clinically meaningful improvement in pain and function that outweighs risks to patient safety. Clinically meaningful improvement in function (CMIF) is defined as an improvement in pain AND function of at least 30% as compared to the start of treatment or in response to a dose change. A decrease in pain intensity in the absence of improved function is not considered meaningful improvement except in very limited circumstances such as catastrophic injuries (e.g. multiple trauma, spinal cord injury, etc.)[footnoteRef:4]  [4:  Washington State Agency Medical Directors’ Group. “AMDG 2015 interagency guideline on prescribing opioids for pain”. (Olympia, WA: Washington State Agency Medical Directors’ Group; 2015).] 



	Recommendations

	· Patients should be assessed for psychologic conditions that can complicate chronic pain (e.g. depression, anxiety, stress, etc.)[footnoteRef:5] [5:  Daniel K. Hall-Flavin. “Is there a link between pain and depression? Can depression cause physical pain?” Depression (major depression disorder). Mayo Clinic. (Mayo Foundation for Medical Education and Research [MFMER], 2016)] 

· Opioid therapy should not be initiated during acute psychiatric instability or uncontrolled suicide risk, and that clinicians should consider behavioral health specialist consultation for any patient with a history of suicide attempt or psychiatric disorder.[footnoteRef:6] [6:  US Department of Veterans Affairs. “VA/DoD clinical practice guidelines: management of opioid therapy (OT) for chronic pain”. (Washington, DC: US Department of Veterans Affairs; 2010)] 

· Before increasing opioid therapy to ≥ 50 mg MEDD, the patient’s case should be consulted to an opioid review committee, if available at the facility.
· Clinicians should avoid prescribing opioid pain medication and benzodiazepines concurrently whenever possible. [footnoteRef:7] [7:  Dowel, “CDC Guideline for Prescribing Opioids for Chronic Pain” (HHS, 2016)] 

· Clinicians should evaluate benefits and harms of continued therapy with patients every 3 months or more frequently. If benefits do not outweigh harms of continued opioid therapy, clinicians should optimize other therapies and work with patients to taper opioids to lower dosages or to taper and discontinue opioids.
· Clinicians should review PDMP data when starting opioid therapy and periodically ranging from every prescription to every 3 months during opioid therapy for chronic pain. 
· Clinicians should offer or arrange evidence-based treatment (usually medication-assisted treatment with buprenorphine or methadone in combination with behavioral therapies) for patients with opioid use disorder. 
· Clinicians should establish treatment goals with all patients, including realistic goals for pain and function, and should consider how therapy will be discontinued if benefits do not outweigh risks.6

	50 mg/day Morphine Dose Conversion Chart

	Initial conversion dose (not equianalgesic) is 50-67% of estimate daily oral equianalgesic dose to compensate for incomplete cross-tolerance. No dose reduction may be necessary if patient has continuing pain problems or worsening in pain prior to conversion.[footnoteRef:8] [8:  VA Academic Detailing Service. “Pain Management, Opioid Safety”. (Washington, DC: US Department of Veterans Affairs; 2014)] 

	50 mg Morphine Daily Dose is Equivalent to:  Calculated Dose          Dosage Available

	Hydromorphone
	                      12.5 mg/day                      12 mg/day

	Oxymorphone 
	                      17 mg/day                         15 - 20 mg/day

	Hydrocodone
	                      50 mg/day                         50 mg/day

	Oxycodone
	                      33 mg/day                         30 mg/day

	Methadone
	                      11 mg/day                         10 mg/day

	Fentanyl Transdermal Patch*
	                      14 mcg/hr                          12.5 mcg/hr



*According to this conversion table, every 90 mg/d (range, 60–134 mg/d) of oral morphine or equivalent converts to approximately 25 mcg/h of transdermal fentanyl (but not necessarily vice versa). Dosage conversions are only approximate.[footnoteRef:9]  [9:  Mary Lynn McPherson. “Chapter 5: Transdermal and Parenteral Fentanyl Dosage Calculations and Conversions” Demystifying Opioid Calculations. (American Society of Health-System Pharmacists, 2009) 83- 106] 

Refer to Package Insert or other appropriate references for alternative dose conversion methods. Refer to product information on transdermal fentanyl for converting from non-oral opioids to transdermal fentanyl. For more information on fentanyl transdermal patch, see the fentanyl-specific criteria for use.

	Safety

	· Before starting and periodically during opioid therapy, clinicians should discuss with patients known risks and realistic benefits of opioid therapy and patient and clinician responsibilities for managing therapy.[footnoteRef:10]  [10:  Dowel, “CDC Guideline for Prescribing Opioids for Chronic Pain” (HHS, 2016)] 

· Clinicians should incorporate into the management plan strategies to mitigate risk, including considering offering naloxone when factors that increase risk for opioid overdose, such as history of overdose, history of substance use disorder, higher opioid dosages (≥50 mg MEDD), or concurrent benzodiazepine use, are present. 
· Opioid therapy can worsen central sleep apnea in obstructive sleep apnea patients, and it can cause further desaturation in obstructive sleep apnea patients not on continuous positive airway pressure (CPAP)8
· Risk of harm from opioids is greater for patients with sleep apnea or other causes of sleep-disordered breathing, patients with renal or hepatic insufficiency, older adults, pregnant women, patients with depression or other mental health conditions, and patients with alcohol or other substance use disorders.9
· Clinical benefits of high-dose opioids compared to lower-dose opioids for chronic pain are not established. Risks for serious harms related to opioid therapy increase at higher opioid dosage.[footnoteRef:11] [11:  Naliboff BD, Wu SM, Schieffer B, et al. A randomized trial of 2 prescription strategies for opioid treatment of chronic nonmalignant pain. J Pain 2011;12:288–96. http://dx.doi.org/10.1016/j. jpain.2010.09.003] 




